Test Report No 7191058018-MEC13/03-ED

dated 6 Jun 2013 @

Note: This report is issued subject to the Testing and Certification Regulations of the TUV SUD Group and the PSB Slngapore

General Terms and Conditions of Business of TUV SUD PSB Pte Ltd. In addition, this report is governed by the
terms set out within this report.

Choose certainty.

Subject: Add value.

Determination of Surface Burning Characteristics of fibre cement boards submitted by
Everest Industries Limited

Tested For:

Everest Industries Limited

The Genesis, A-32

Mohan Cooperative Industrial Estate
Mathura Road

New Delhi 110048

India

Attn: Mr Subrata Dutta

Test Specifications:

ASTM E84-12b “Standard Test Method for Surface Burning Characteristics of Building Materials”

Sample Description:

1- 3 pieces of fibre cement boards ‘Everest Board’ of size 2440mm long x 520mm wide x18mm thick
2- 3 pieces of fibre cement boards ‘Everest Heavy Duty Board’ of size 2440mm long x 520mm wide
x15mm thick were received for Surface Burning Characteristics test.

Test Date:

10 May 2013

Test Details:

Test Chamber : Steiner Tunnel

Test Location Japan Electric Cable Technology Center, Inc (Japan)
Test Engineers : Mr Toyokazu Horibata & Mr Shigeyuki Hayashi

TOV SUD PSB
Laboratory: Phone : +65-6885 1333 Regional Head Office:
TOV SUD PSB Pte. Ltd. Fax: ~+65-6776 8670 TOV SUD Asia Pacific Pte. Ltd.
No.1 Science Park Drive E-mail: testing@tuv-sud-psb.sg 3 Science Park Drive, #04-01/05
Singapore 118221 www.tuv-sud-psh.sg The Franklin, Singapore 118223
Co. Reg : 199002667R TOV® Page 1 of 10
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Test Report No 7191058018-MEC13/03-ED

dated 6 Jun 2013 .@

PSB Singapore

Test Sample : Fibre Cement Board, Everest Board

Test Conditions:

Test Parameters Test Results Requirement

Room Temperature (°C) 24.0 23+2.8

Relative Humidity (%) 49.9 50+5

Starting Temperature at 13ft (floor) (°C) 41.3 40.5+2.8

Velocity in the furnace (ft/min) 241.9 240+5

Flame Spread Results:

Flame Spread Index (FSI) Y 0
Maximum Flame Spread (ft) 0

Time to ignition (sec) : no ignition

Smoke Results:

Smoke Developed Index (SDI): 0
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Fibre Cement Board, Everest Board

Light Absorption(%)

100
90
80
70
60
50
40
30
20
10

Smoke Developed Result
SDI=0

2 4 6 8 10

Time(min)

Temp.(°C)

200

400

300

200

100

Temperature Result

Time(min)

L Z

Page 3 of 10



Test Report No 7191058018-MEC13/03-ED

dated 6 Jun 2013 f @

PSB Singapore

Photographs (Fibre Cement board, Everest Board)

Before Testing {unexposed side) Before Testing (uncxposed side)
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Photographs (Fibre Cement board, Everest Board)

After Teating (cxposed side) Aller Testing exposed side)
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Test Sample : Fibre Cement Board, Everest Heavy Duty Board

Test Conditions:

&

PSB Singapore

Test Parameters

Test Results

Requirement

Room Temperature (°C)

23.7

23+28

Relative Humidity (%)

50.9

505

Starting Temperature at 13ft (floor) (°C) 41.9

40.5+28

Velocity in the furnace (ft/min)

241.9

2405

Flame Spread Results:

Flame Spread Index (FSI)
Maximum Flame Spread (ft)

Time to ignition (sec)

Smoke Results:

Smoke Developed Index (SDI):

0
0
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Fibre Cement Board, Everest Heavy Duty Board

Smoke Developed Result
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Photographs (Fibre Cement board, Everest Heavy Duty Board)

Before Testing (unexposed side) Before Teating (wnexposed side)
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Photographs (Fibre Cement board, Everest Heavy Duty Board)

After Testing (exposed side) After Testing {exposed side)

M . .

Eddie Suwand
Senior Associate Engineer

PREPARED BY:

APPROVED BY:

Eng Aik How
Engineer

Building
Mechanical Centre
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Please note that this Report is issued under the following terms :

1.

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to
indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TUV SUD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TOV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TUV SUD PSB or to the report or results
furnished by TUV SUD PSB in any advertisements or sales promotion.

Unless otherwise stated, the tests were carried out in TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221,

July 2011
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